


1 
 

National Mission for Clean Ganga 

Format for submission of Monthly Progress Report in the NGT Matter OA 

No. 673 of 2018 (in compliance to NGT order dated 24.09.2020) 

 For the State of Maharashtra (July -2024) 

Overall status of the State:  

I. Total Population: Urban Population & Rural Population separately: 

Rural: 6,15,45,441, Urban: 5,08,27,531Estimated Sewage Generation (MLD):  10,547  

MLD    

Details of Sewage Treatment Plant (entire State):   

 Existing no. of STPs and Treatment Capacity (in MLD): 155 STPs with treatment 

capacity of 7490   MLD  

 Capacity Utilization of existing STPs : 4361.35 MLD  ( previous – 4354.35 MLD  

) MLD of sewage being treated through Alternate technology: Faecal Sludge Treatment 
[...]
90 8) Nehal Pada Gram Panchayat Kalyan3 Kalyan

91 Ulhasnagar Municipal 
Corporation 1) Local nallas 75.00 74.96  - 36.00 39.00  - NA

1)  Vadol STP Capacity-20.72 MLD in operation.
 2) Shanti Nagar STP 1- capacity  -31.26 MLD.-  
in operation .
3) Shanti Nagar STP 2 capacity -15 MLD in 
operation.  
4) Khadegolvali STP- 8 MLD in operation 

All STP's are in operation. All STP's are in 
operation.

 1) 112 km old network.
2) Only 50% is in working & 228 km new 
nework proposed under Amrut 2.0  

Ulhasnagar MC has total 04 STPS with capacity of 
74.96 MLD.

1 STP - 20.7 MLD In Operation
2 STP - 15 MLD- In Operation 
3 STP- 31.26 MLD-In Operation
4 STP-8 MLD-In Operation  

Kalyan2 Kalyan

92 Ambernath Municipal 
Council 1) Local nallas 28.00 54.00  - 28.00 0.00 0.00 NA 1) Vadolgaon STP having capacity - 45 MLD

2) Chikhloli STP having capacity- 9 MLD 
Completed All STP's are in 

operation.
70% area of the city has been covered by 
underground sewerage network. 

--- Kalyan-2 Kalyan

93 Kulgaon Badalapur Municipal 
Council

1.Hendrepada nalla
2. Joveli nalla
3. Eramjad nalla
4. Badlapur gaon nalla
5. Sonivali Nalla
6. Near WTP barrage road 
nalla

26.00 22.00 4.00 21.50 4.50 22.00

70 % constuction work of both the STP 
is completed. Electrical & Mechanical 
work is in progress. As per submission 
complete work will be completed up to 
March 2024

1) Shirganon STP- 12 MLD
2) Sonivali STP- 10 MLD 70 % construction 
work is completed as on date of both 12 MLD and 
10 MLD STPs 

March .24 NA

82.50 km  underground sewerage network 
covered.

likely date of completion : As Per work Order March 
2021 ( Extended upto Dec-2021 )
technology : SBR.                                                  Note: 
As Per Government Order this Sewerage Project 
Handover to Maharashtra Jeevan Prathikaran (MJP) as 
an Implementing Agency.As Per MJP Officer discussion 
due to Covid -19 Lockdown no work should be started 
hence date of Completion likely extended upto be March-
2024

Funding Details- Central 50% (Approved 23.58, 
received 9.43), State 25% (Approved 11.79, received 
4.71), MC 25% (Approved 11.79, received 4.71) (MJP)

Kalyan-2 Kalyan

94 Sarsi Village Gram Panchayat 1) Local nallas No Drainage as only small villages Kalyan3 Kalyan

95 Gandhre Village Gram Panchayat 1) Local nallas No Drainage as only small villages Kalyan3 Kalyan

96 Pimproli  Village Gram Panchayat 1) Local nallas No Drainage as only small villages Kalyan3 Kalyan

97 Koyna  Village Gram Panchayat 1) Local nallas No Drainage as only small villages Kalyan3 Kalyan

98 Kherdi Village Gram Panchayat 1) Local nallas NA Chiplun Kolhapur

99 Dalvatne Village Gram Panchayat 1) Local nallas NA Chiplun Kolhapur

100 Gane Village Gram Panchayat 1) Local nallas NA Chiplun Kolhapur

101 Khadpoli Gram Panchayat 1) Local nallas NA Chiplun Kolhapur

Savitri Dadli to Shedav 3.5 V Less Polluted Mahad Municipal 
Council

1. Local Nallas from 
Chambhar khind to fish 
market
2. Local Nallas from 
Navenagar to prabhat 
colony crematorium
3. Local Nallas from 
Koteshwari lend vahal

3.2 0 3.2 0 3.2 5 As per Urban development Department 
GR Dated 14/02/2023 Project 
management consultaqncy  for DPR 
preparation is appointed and DPR 
preparation is under progress.

As per Urban development Department GR Dated 
14/02/2023  Project Management Consultancy is 
appointed for DPR Preparation. Work order is 
given on dated 10/03/2023 to the GeoSpatial 
Studio LLP Pune for the Preparation of DPR. 
DPR Preparation is under Progress

24-Mar NA 1. Local Nallas from Chambhar khind to fish 
market 2. Local Nallas from Navenagar to 
prabhat colony crematorium 3. Local Nallas 
from Koteshwari lend vahal

Under Swachh Bharat Mission - Urban 2.0, Under City 
Sanitation Action Plan Mahad Municipal Council has 
got approval for 5 MLD Sewage Treatment Plant and for 
construction of STP Rs. 5.85 crore are sanctioned. 
Maharashtra Urban Development Mission Directorate 
Swachh Bharat Mission (Urban) empanelled the firms 
for the DPR Preparation. From this firms Geo Special 
Studios LLP Pune is appointed by the Mahad Municipal 
Council and work order is given on dated 10/03/2023 
for DPR Preparation. DPR Preparation is under Progress. 

Mahad Raigad

0 0.23 0Tansa River Along Thane 10 V V small villages are located 
along the river stretch.

0.23 0 0.23

Ulhas Kalyan to 
Badlapur 22.5 V V

Vaitarana Gandhre to 
Sarashi 5-10 V V

Vashishthi Kherdi to 
Dalvatne 3 V Less Polluted

0.19 0.00 0.19 0.00

0.19 0.00 0.19 0.00

Nil Nil S NA No Drainage as only small villages provided by indivisual residents of village due to which 
sewage is not leading to Tansa River

0.19 0.00

No STP proposed yet Timeline not provided NA
MPC Board will provide financial & technical assistance 
to villages in next three years to comply with waste 
management.

0.19 0.00

 No proposed STP NA Timeline not provided 

MPC Board will provide financial & technical
assistance to villages in next three years to comply with 
waste management.                      MPCB had proposed 
wetland phytorid project at Dalvatne village.

This office had issued letter dtd. 05-01-2022 to 
Grampanchayats to submit action plan for proposed 
STP. However, till date reply not recieved. 



Sr. no. Name of the 
River River Stretchs Length in 

Km

Priority 
CPCB 

Report 2018

Priority CPCB 
Jan to Dec 2020 Cities/Towns Type of Local 

Body Major Drains
Sewage 

Generation 
(MLD)

Sewage 
Treatment 
Capacity  

(MLD)

Gap in 
Treatment 
Capacity 
(MLD)

Actual 
Treatment 

(MLD)

Gap in 
Treatment 

(MLD)

Capacity of 
Proposed STP 

(MLD)
Stage of Proposed STP Stage of Under construction STP 

Timeline for completion 
of

STPs for current 
requirement.

Timeline for 
completion of

STPs for future 
need.

ULB wise information of drainage network Remarks SRO RO

River wise Gap Analysis in Sewage Generation & Treatment   

2728.65  704.49 1676.07 1052.58 1279.70



Sr. 
No. 

Name of the Town 
with no. of STP

Location of the 
Sewage Treatment 

Plant (STP)

Sewage 
Treatment 
Plant (STP) 

Installed 
Capacity

(MLD) STP 
wise

Coordinates 
(Latitude & 

Longitude) of STP 
Consent Status STP Commissioned in 

(Year)

Status 
(Operational / 

Non-
Operational / 

Under 
Construction)

Present 
capacity/ 
utilization

(MLD)

Technology

Use of Treated 
sewage with 

Quantity  
(MLD)

Discharge of 
treated 
sewage 

(Waterbody) 
(MLD)

Present Gaps in 
Sewage 

Management 
(MLD)

Action plan for  Gaps in 
Sewage Management 

(MLD)

Compliance 
Status 

(Comply  / 
Non-Comply 

/ Partially 
Comply)

Time line for 
prposed STPs SRO Jurisdiction

pH TSS BOD COD

1
Municipal 

Corporation of 
Greater Mumbai

Colaba WWTF   Nr 
Afgan Church 
Colaba Mumbai -05
Tel No.22150723

41 LAT:19.24
Long:72.9608  In Process. Yet to recd 2020 Operational 31 37 NIL 31 NIL NIL 7.1 8 2.4 8.4 Comply -- SRO Mumbai 1

2
Municipal 

Corporation of 
Greater Mumbai

LGP WWTF-IPS
89,Dr.A.B. Road 
Worli Mumbai 18.
Tel No.24933697

757 latitude- 18.99.        
longitude- 72.81 consent renewal upto 31.12.2020 1991 Operational 309

Preliminay 
treatment by 
screening & 

diffused aerated 
grit chambers. 

Dilution & 
dispersion through 

marine outfall.

0.8 374.78 NIL NIL 6.9 94 92 222.8 Non-Comply -- SRO Mumbai 1

3
Municipal 

Corporation of 
Greater Mumbai

Bhandup WWTF
Off eastern Express 
Highway Near Airoli 
Bridge Traffic 
Signal   Bhandup 
East 
Tel No. 
8286226994

280 Operational 102.0

Preliminary 
treatment by 
screening & 

diffused aerated 
grit chambers. 

Dilution & 
dispersion through 

marine outfall.

---- Discharge in to 
Vashi Creek nil nil 7.1 14 4 49.1 Comply - SRO Mumbai 3

4
Municipal 

Corporation of 
Greater Mumbai

Ghatkopar WWTF 
Off eastern Express 
Highway
Near Pant Nagar 
Traffic Signal 
Ghatkopar East. 
Tel No. 
9082820120

386 Operational 116.0

Preliminary 
treatment by 
screening & 

diffused aerated 
grit chambers. 

Dilution & 
dispersion through 

marine outfall.

----

22750 M3/D 
send to M/s. 

RCF for 
further 

treatment and 
remaining 

discharge in to 
Vashi Creek.

nil nil 7 10 3 27.9 Comply SRO Mumbai 3

5 Municipal Corporation 
of Greater Mumbai

Malad STP
Marve Road, Mith 
Chawky,  Malad (W), 
Mumbai-95

280 Operational 204.0

Preliminary 
treatment by 
screening & 

diffused aerated 

Treated 
sewage used  
for gardening 

on Gorai 

nil nil - - - -
Comply

SRO Mumbai4 

6 Municipal Corporation 
of Greater Mumbai

Charkop STP 
MHADA, Sector 8 & 
9, Kandivali(W),
Mumbai- 400067
Tel : 28681357

6 Operational 5.0 RMBR ---- nil nil - - - -

Comply

SRO Mumbai4 

7
Municipal 
Corporation of 
Greater Mumbai

Worli STP, MCGm, 
Mumbai 500 Proposed NA NA Mar-26 RO Mumbai

8
Municipal 
Corporation of 
Greater Mumbai

Bandra STP, 
MCGM, Mumbai 360 Latitude 19.05° N 

Longitudes 72.83° E NA Proposed NA NA Mar-26 RO Mumbai

9
Municipal 
Corporation of 
Greater Mumbai

Dharavi STP, 
MCGM, Mumbai 418 Proposed NA NA Mar-26 RO Mumbai

10 Municipal Corporation 
of Greater Mumbai

Versova STP     J.P. 
Road Jn.,Link Road, 
Near Apnana Bazar, 
Andheri (W), Mumbai-
53 Tel : 26366881

180 Latitude 19.14° N
Longitudes 72.81° E

MPCB Consent no 
BO/JD(WPC)/CC/1805001473 

dtd 28.05.2018 Valid up to 
31.12.2020

1998 Operational 113 Aerobic & 
Facultative Lagoon nil Disposal into 

sea 65 Nil 6.9 16 4 19.4

Comply

SRO  Mumbai 2

11 Municipal Corporation 
of Greater Mumbai

Influent Pumping 
Station Bandra, Opp 
Swami Vivekanand 
Garden, Mahim 
Causway, Mahim 

797 Latitude 19.05° N 
Longitudes 72.83° E

MPCB Consent no 
BO/JD(WPC)/CC/1805001473 

dtd 28.05.2013 Valid up to 
31.12.2020

2003 Operational 572

Preliminary 
treatment by  
screening & 

diffused  aerated 
grit 

nil Disposal into 
sea 160 Nil 6.8 70 48 131.3

Non-Comply

SRO  Mumbai 2

12
Municipal 
Corporation of 
Greater Mumbai

Ghatkopar STP, 
MCGM, Mumbai 337 NA Proposed NA NA NA NA NA NA NA NA NA NA NA Mar-25 Mumbai 3

Annexure-II STP  details WPC July -2024

Compliance Status (in mg/Lit except pH)



Sr. 
No. 

Name of the Town 
with no. of STP

Location of the 
Sewage Treatment 

Plant (STP)

Sewage 
Treatment 
Plant (STP) 

Installed 
Capacity

(MLD) STP 
wise

Coordinates 
(Latitude & 

Longitude) of STP 
Consent Status STP Commissioned in 

(Year)

Status 
(Operational / 

Non-
Operational / 

Under 
Construction)

Present 
capacity/ 
utilization

(MLD)

Technology

Use of Treated 
sewage with 

Quantity  
(MLD)

Discharge of 
treated 
sewage 

(Waterbody) 
(MLD)

Present Gaps in 
Sewage 

Management 
(MLD)

Action plan for  Gaps in 
Sewage Management 

(MLD)

Compliance 
Status 

(Comply  / 
Non-Comply 

/ Partially 
Comply)

Time line for 
prposed STPs SRO Jurisdiction

Annexure-II STP  details WPC July -2024

Compliance Status (in mg/Lit except pH)

13
Municipal 
Corporation of 
Greater Mumbai

Versova 180 Proposed NA NA NA NA NA NA NA NA NA NA Mar-25

14
Municipal 
Corporation of 
Greater Mumbai

Bhandup 215 Proposed NA NA NA NA NA NA NA NA NA NA Mar-25

15
Municipal 
Corporation of 
Greater Mumbai

Malad STP, MCGM, 
Mumbai 454 Latitude 19.18º 30 

Lonitud  07.8º 49 NA Proposed Proposed NA NA NA NA NA NA NA NA NA NA NA Mar-27 Mumbai 4

16
Municipal 
Corporation of 
Greater Mumbai

WSP Compound 8 NA Proposed NA NA NA NA NA NA NA NA NA NA NA Mar-25

17 Thane Municipal 
Corporation

TMC STP Kopri, 
Thane 120 19.177/72.973 31.12.2021 2012 Operational 60.0 SBR Technology NIL 70 25 25 7.9 10 5 12 Comply

18 Thane Municipal 
Corporation

TMC STP Mumbra, 
Thane 32 19.173/73.028 31.12.2021 2015 Operational 13.0 SBR Technology NIL 12 13 13 7.6 10 12 32 comply

19 Thane Municipal 
Corporation

TMC STP Vartak 
Nagar 0.9 19.208/72.958 31.12.2021 2017 Operational 0.3

Inlet Chamber, 
Equilization Tank, 

Aeration Tank, 
Settling Tank, Filter 
Tank, Sand Filter, 
Carbon Filter, UV 

0.25 nil 0.75 0.75 7.1 10 6 16.0 Comply

20 Thane Municipal 
Corporation Vitava 8.45 19.183/72.991 31.12.2021 2019 Operational 5.0 MBBR Technology NIL 2.5 5 5 7.9 10 7 20 comply

21 Thane Municipal 
Corporation Kharegoan 46.76 19.209/73.011 31.12.2021 2019 Proposed NA MBBR Technology NIL 0 NA NA NA NA NA NA NA Dec-23

22 Thane Municipal 
Corporation

Everest World, 
Kolshet 23.06 19.232/72.985 31.12.2021 2019 Operational 8.0 MBBR Technology NIL 5 16 16 7.5 10 6 16 Comply

23 Thane Municipal 
Corporation Lodha 22.02 19.12/72.59 31.12.2021 2019 Operational 16.0 MBBR Technology 5 0 15 15 7.8 10 5 12 Comply

24 Thane Municipal 
Corporation Nagla Bunder 7 19.170/72.564 Consent to Establish NA Opertaional 3.5 SBR Technology NA NA NA NA 7.6 10 5 12 Comply

25 Thane Municipal 
Corporation Hiranandani 59 19.15/72.59 Consent to Establish 2021

Proposed                                        
95 % 

Construction 
work of STP is 

completed. 
(Work of internal 

NA

Pumping Station, 
Inlet, Screen 

Channels, Grid 
Chamber, C-Tech 

basin, Sludge 
sump, Sludge 

NA NA NA NA NA NA NA NA NA

rial &  run by Oct 
2022 end and 

fully commssioing 
by March    2023

Thane1



Sr. 
No. 

Name of the Town 
with no. of STP

Location of the 
Sewage Treatment 

Plant (STP)

Sewage 
Treatment 
Plant (STP) 

Installed 
Capacity

(MLD) STP 
wise

Coordinates 
(Latitude & 

Longitude) of STP 
Consent Status STP Commissioned in 

(Year)

Status 
(Operational / 

Non-
Operational / 

Under 
Construction)

Present 
capacity/ 
utilization

(MLD)

Technology

Use of Treated 
sewage with 

Quantity  
(MLD)

Discharge of 
treated 
sewage 

(Waterbody) 
(MLD)

Present Gaps in 
Sewage 

Management 
(MLD)

Action plan for  Gaps in 
Sewage Management 

(MLD)

Compliance 
Status 

(Comply  / 
Non-Comply 

/ Partially 
Comply)

Time line for 
prposed STPs SRO Jurisdiction

Annexure-II STP  details WPC July -2024

Compliance Status (in mg/Lit except pH)

26  Mira- Bhaindar 
Municipal Corporation

Bhayander (W) near 
Garden Court Tower 8

Latitude - 19.295233 
& Longitude - 

72.854393
Applied for Consent to Operate Jun-17 Operational 8.0 MBBR No Use-0 Creek-8 NIL NIL 7.2 14 60 100  Non-Comply

27  Mira- Bhaindar 
Municipal Corporation

Golden Nest Road, 
Bhayander (E) 
Goddev

12 Latitude-19.300933 & 
Langitude-72.861209 Applied for Consent to Operate Jan-17 Operational 7.0 MBBR Gardening-0.5 Creek-11.5 NIL NIL 7.5 23 70 124 Non-Comply

28  Mira- Bhaindar 
Municipal Corporation

Kanakia, Mira Road 
(E) 17 Latitude-19.29667 & 

Langitude-72.876755 Applied for Consent to Operate Mar-14 Operational 10.0 MBBR Gardening-0.5 Creek-16.5 NIL NIL 7.2 10 18 52  comply 

29  Mira- Bhaindar 
Municipal Corporation

Shanti Park - Mira 
road - Sanghavinagar 13 Latitude-19.277066 & 

Langitude-72.866181 Applied for Consent to Operate Mar-14 Operational 8.0 MBBR Gardening-0.3 Creek-12.7 NIL NIL 7.2 12 13 44 Comply

30  Mira- Bhaindar 
Municipal Corporation

Mhada- shanti garden- 
Mira 
Penkarpadagavthan 
(Mhada Colony) 

7 Latitude-19.274139 & 
Langitude-72.87139 Applied for Consent to Operate Jan-18 Operational 7.0 MBBR Gardening-0.1 Creek-10.9 NIL NIL 7.3 14 60 120 Non- Comply

31  Mira- Bhaindar 
Municipal Corporation

Shanti nagar  Mira 
road station, Near 
ayappamandir, 

11 Latitude-19.275489 & 
Langitude-72.859627 Applied for Consent to Operate Mar-14 Operational 6.0 MBBR Gardening-0.7 Creek-10.3 NIL NIL 7.2 57 130 264 Non-Comply

32
 Mira- Bhaindar 
Municipal 
Corporation

Near Corporation 
garden, Kashimira 
road, Reservation 
No 170

12 Latitude-19.290598 & 
Langitude-72.859672 Applied for Consent to Operate NA Opertaional 12 NA NA NA NA NA 7.4 11 33 42      Non-

Comply

33  Mira- Bhaindar 
Municipal Corporation

Ghodbunder- 
Kashigaon, 
Mashachhapada 
Bhayander, Survey 

14 Latitude-19.288713 & 
Langitude-72.879549 Applied for Consent to Operate Aug-17 Operational 14.0 MBBR Gardening-0.2 Creek-13.8 NIL NIL 7.3 23 28 76 Comply

34  Mira- Bhaindar 
Municipal Corporation Jesal park 2

Latitude-19.290488 
& Langitude-

72.859634

Valid upto 31/12/2018 & applied 
for renewal 1990 Operational 2.0 Conventional Gardening-0.1 Creek-1.9 NIL NIL 7.4 21 50 96 Non-comply

35  Mira- Bhaindar 
Municipal Corporation